ETL SEMKO

FCC ID. : RAXWG4005G Report No.: EME-060370
Page 1 of 47

EMC
TEST REPORT

Report No. : EME-060370

Model No.  : F5D7230-4, USR805463, USR015463,
USR5463, SMCWBR14-G2

Issued Date : Apr. 14, 2006

Applicant : Arcadyan Technology Corporation
4F, No. 9, Park Avenue ||, Science-based | ndustrial Park,
Hsinchu 300, Taiwan

Test By . Intertek Testing Services Taiwan Ltd.
No. 11, Lane 275, Ko-Nan 1 Street, Chia-Tung L1,
Shiang-Shan District, Hsinchu City, Taiwan

Thistest report consists of 47 pagesin total. It may be duplicated completely
for legal use with the allowance of the applicant. It shall not be reproduced
except in full, without the written approval of Intertek Laboratory. The test
result(s) in this report only applies to the tested sample(s).

Project Engineer Reviewed By

é D 2 / )\_ 1/ 1\/\ k .:-,'{f'”v"ﬂ‘-/q \ 4 itr-L"'/n)l nl\_-'

Jerry Liu Kevin Chen




Nidy=4d ETL SEMKO

FCC ID. : RAXWG4005G Report No.: EME-060370
Page 2 of 47

Table of Contents

SUMMEANY OF TESES......eeiteitietieieee ettt sttt e et bbb e e e e e e sne b 4
1. General INFOMMELION .......cooveieirierieet e bbb ne e e sne e 5
1.1 Identification Of the EUT .......ooiiiiieeeec e 5
1.2 Additional information about the EUT ... 6
1.3 ANENNATESCIIPLION.......eeeieeieerteeie ettt nnenne e 6
1.4 PeripheralS @QUIPIMENT ......c..oiiiiiieeeee et 6
2. TESt SPECITICALIONS ...ttt sttt b e bbbt e e e et nenne s 7
2.1 TESE SEANAAIT. ...ttt 7
2.2 OPEratioN MOUE........oiueiiieiieiieeesie ettt b e sn et saeenesse e s 7
2.3 TESE EUIPIMENE ...ttt sb et b e sb e e e e e nn e e nnas 8
3. Minimum 6dB BandwWidth tESL ...........cceiiririiieeeee e 9
3.1 Operating ENVITONIMENT.........coeiieieieiere ettt b e e e e e 9
3.2 TESE SEtUP & PrOCEAUNE. .....oeiieeieeieeeee ettt bbbt 9
3.3 Measured data of Minimum 6dB Bandwidth test results............ccoceveieienencniene. 9
4. Maximum OULPUL POWES TESE .......coueeieieieie e 16
4.1 Operating ENVIFONMENT.......c.oiiiireeeeeeie et sn e e e 16
4.2 Test SEtUP & PrOCEAUIE........ccueieiieieieeeete ettt nn e e 16
4.3 Measured data of Maximum Output Power test results...........ccooeveverirenenennens 16
5. Radiated EMISSION TESE .......eiuiiieiieieiesie sttt 17
5.1 Operating ENVITONIMENT.........coiiiiieieieriese sttt sr et e e s e e e 17
5.2 TESE SELUP & PIrOCEAUNE. ..ottt nre s 17
5.3 EMISSION [IMITS.....eiiiiiiieiieieiee et 18
5.4 Radiated Spurious emiSSION tESE Jata..........ccerererereeieee e 19
5.4.1 Measurement results: frequencies equal to or lessthan 1 GHz.............cccccc.e.e. 19
5.4.2 Measurement results: frequency above 1GHZ ...........cccoevirenininieciecreseee 20
6. Power Spectrum DeNnSItY tESE .......coeiirireeieeie e 26
6.1 OpErating ENVIFONIMENT.........oiuiiirieririeierie sttt sb e e e e e sne e 26
6.2 TESt SEUP & PrOCEAUNE......c.eiiitirieieteieet ettt nee s 26
6.3 Measured data of Power Spectrum Density test results.........cccooevenerencneneenen 26
7. Emission onthe band €Age.........c.ooeiiriieiiieee e e 33
7.1 Operating ENVIFONIMENT.........ooiiirereeieeeree et sre e b e e eesnesre e 33

7.2 TeSt SEUP & PrOCEAUNE......c.eeeitirieieieee ettt nne s 33



Nidy=4d ETL SEMKO

FCC ID. : RAXWG4005G Report No.: EME-060370
Page 3 of 47

S == B (=S U TSP 34
7.3.1 Conducted MELNOG .........cueiiiiiiesceeee e 34
7.3.2 Radiated MEtNOQ ........cccoueiieieieieee e e 42
8. Power Line Conducted Emission test 8FCC 15.207 ........cooeiererereneneeeeeeee e 44
8.1 Operating ENVITONIMENT.........coiieiieieiertese sttt e e seesne e 44
8.2 TESt SEtUP & PrOCEAUNE. .....c.uiiiieeeeie ettt nre s 44
LS =10 0TS o 1 3 S 45
8.4 Uncertainty of Conducted EMISSION .........cecerererieerienieniesiesieseeee e 45

8.5 Power Line Conducted EmiSSION tESE Aalal......eeeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeenennnnnens 46



ETL SEMKO

FCC ID. : RAXWG4005G Report No.: EME-060370
Page 4 of 47

Summary of Tests
Wireless G Router -Model: F5D7230-4
FCC ID: RAXWG4005G
Test Reference Results

Minimum 6dB Bandwidth test 15.247(a)(2) Complies
Maximum Output Power test 15.247(b) Complies
Radiated Spurious Emission test 15.205, 15.209 Complies
Power Spectrum Density test 15.247(e) Complies
Emission on the Band Edge test 15.247(d) Complies
AC Power Line Conducted Emission test 15.207 Complies
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1. General information

1.1 Identification of the EUT

Applicant

Product

Model No.

FCC ID.

Frequency Range

Channel Number
Fregquency of Each Channel

Type of Modulation
Rated Power

Power Cord
Data Cable:

Sample receiving date:
Testing date:
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. Arcadyan Technology Corporation
: Wireless G Router

: F5D7230-4

: RAXWG4005G

: 2412 MHz ~ 2462MHz

: 11 Channels
1 2412MHz, 2417MHz, 2422MHz, 2427MHz, 2432MHz,

2437TMHz, 2442MHz, 2447MHz, 2452MHz, 2457MHz,
2462MHz

: DSSS, OFDM
: 1. 120Vac, 60Hz with adapter (DVE, DV-91A)

2. 120Vac, 60Hz with adapter (LEI, 480910003CT)

- N/A
1. RF45 UTP Cat.5 10meter x 1

2. R}45 UTP Cat.5 5meter x 4

- Mar. 22, 2006
: Mar. 22, 2006 ~ Apr. 13, 2006

A FCC DoC report has been generated for the client.
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1.2 Additional infor mation about the EUT
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The EUT isaWireless G Router, and was defined as information technology equipment.

According to the hardware aspect, we verified the models listed as below are series model to

USR5463 (EUT), the difference please refer to the following table:

Trade Name Product Name Model No. Difference
USR5463 For all regions
U.S. Robotics | U.S. Robotics Wireless Router USR805463 For UK
USR015463 For MEMA
Belkin Wireless G Router F5D7230-4 Trade name
T™
SMC | \liess Broacband Rows | SMCWBRI4G2 | 40 e

Different for above—mentioned model PCB designs are exactly the same, difference only in

housing color, and SMCWBR14-G2 use detachable antenna.

For more detail features, please refer to User's manual as file name “ Installation guide.pdf”

1.3 Antenna description

Main:

The EUT uses a permanently connected antenna.
AntennaGain  : 2dBi max

AntennaType : Dipole antenna

Connector Type : N/A

AUX:

The EUT uses a permanently connected antenna.
AntennaGain  : 2dBi max

AntennaType : PCB antenna

Connector Type : N/A

1.4 Peripherals equipment

Peripherals |Manufacturer| Product No. Seria No. FCCID
Notebook PC | IBM 1860 L3BTAG6 FCC DoC
Approved

Notebook PC | DELL PPOSL CN-5G5152-48643-498-6810| |- DOC
Approved
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2. Test specifications
2.1 Test standard

The EUT was performed according to the procedures in FCC Part 15 Subpart C Section §
15.205 §15.207 §15.209 §15.247 and ANSI C63.4/2003.

The test of radiated measurements according to FCC Part15 Section 15.33(a) had been
conducted and the field strength of this frequency band were all meet limit requirement, thus
we evaluate the EUT pass the specified test.

2.2 Operation mode
The EUT was transmitted continuously during the test.
With individual verifying, the maximum output power was found at 1Mbps data rate for

802.11b mode and 6Mbps data rate for 802.11g mode. The final tests were executed under
these conditions and recorded in thisreport individually.
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2.3 Test equipment

Equipment Brand Frequency range | Model No. I ntelr\'ilf D Neégt(éal '
EMI Test Receiver | Rohde & Schwarz | 9kHz~2.75GHz ESCS 30 EC303 | 04/17/2006
EMI Test Receiver | Rohde & Schwarz | 20Hz~26.5GHz ESMI EC317 | 08/07/2006
Spectrum Analyzer | Rohde & Schwarz 9kHz~30GHz FSP 30 EC353 | 07/24/2006
Spectrum Analyzer | Rohde & Schwarz 20Hz~40GHz FSEK 30 EC365 | 11/01/2006
Horn Antenna SCHWARZBECK | 1GHz~18GHz |BBHA9120D| EC371 | 12/22/2007
Horn Antenna SCHWARZBECK | 14GHz~40GHz | BBHA 9170 | EC351 | 07/08/2007
Bilog Antenna SCHWARZBECK 25MHz~2GHz VULB 9168 EC347 12/23/2007
Pre-Amplifier MITEQ 100MHz~26.5GHz 919981 EC373 | 02/11/2007
PovV\Yei?:/Ib:tne? /P%sor Anritsu 100MHz~18GHz ':\AAIAZZAA%ZAAEI EC396 | 11/10/2006
Controller HDGmbH N/A CM 100 EP346 N/A
Antenna Tower HDGmbH N/A MA 240 EP347 N/A
LISN Rohde & Schwarz | 9KHz~30MHz ESH3-Z5 EC344 | 01/13/2007

Note: 1. The above equipments are within the valid calibration period.
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3. Minimum 6dB Bandwidth test

3.1 Operating environment

Temperature: 23
Relative Humidity: 5 %
Atmospheric Pressure: 1023 hPa

3.2 Test setup & procedure
The minimum 6dB bandwidth per FCC §15.247(a)(2) was measured using a 50 ohm
spectrum analyzer with the resolutions bandwidth set at 100kHz, the video bandwidth set at

100kHz, and the SPAN>>RBW. The test was performed at 3 channels (lowest, middle and
highest channel). The minimum 6-dB modulation bandwidth isin the following Table.

3.3 Measured data of Minimum 6dB Bandwidth test results

Test Mode: 802.11b (DSSS M odulation) operating mode

Channel Frequency (MHz) | Bandwidth (MH2) Limit

1 (lowest) 2412 10.16 500kHz

6 (middle) 2437 12.16 500kHz

11 (highest) 2462 11.12 500kHz

Test Mode: 802.11g (OFDM M odulation) operating mode

Channel Frequency (MHz) | Bandwidth (MHz) Limit

1 (lowest) 2412 15.96 500kHz

6 (middle) 2437 15.76 500kHz

11 (highest) 2462 16.00 500kHz

Please see the plot below.
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Test Mode: 802.11b(DSSS M odulation) oper ating mode
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz  RF Att 10 dB
20 dBm 0.94 dB VBW 100 kHz
1.5 dBm 10.16000000 MHz SWT 5 ms Unit dBm
20
21.5 @B Offs¢t vo 7173 ol.09 dBm
2.40692000 GHz
10 f 2 TTT] 094 B
{0. 16000000 MHz
o010 698 dBn %-KijwA*AJLAvﬂ~\ jLA“AJhJLA*Adhﬂﬁi 520 B
\44250[100 GHz

LY

-30

-40

-50

-B60

-70

-80

Center 2.412 GHz 2 MHz/

Title: 6dB Bandwidth
Comment A: Channel 1 at 802.11b mode
Date: 10.APR.2006 16:189:27

Span 20 MHz
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Max,Ref Lvl  Delta 2 [T1] RBW 100 kHz  RF Att 10 dB
<%%> 20 dBm 1.56 dB VBW 100 KHz
1.5 dBm 12.16000000 MHz SWT 5 ms Unit dBm
20 21.5 dB Offs¢t Yo 7173 _2.03 dBm o
2.43092000 GHz
10 T 2T 11755 OB

};kaJkA*AJ%U 2. 16000000 MHz
D
WA ¢ sl 82 dRx

1AM

43 750|100 GHz

20“}&

-30

40

-50

-60

-70

-80

Center 2.437 GHz 2 MHz/

Title: 6dB Bandwidth
Comment A: Channel 6 at 802.11b mode
Date: 10.APR.2006 16:25:20

Span 20 MHz
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz  RF Att 10 dB
<%%> 20 dBm 0.64 dB VBW 100 kHz
1.5 dBm 11.12000000 MHz SWT 5 ms Unit dBm
20 21.5 @dB Offs¢t Yo 7173 _ol.71 dBm o
2.45692000 GHz
10 1 2 ITT] [ 54 o8

2 HULWM

ﬁ”*deLj”*N@JhﬁAm il sl 40 dBm

111.12000000 MHz

\ A16149B00 GHz

<

-20 V/‘

-30

40

-50

-60

-70

-80

Center 2.4B62 GHz 2 MHz/

Title: 6dB Bandwidth
Comment A: Channel 11 at 802.11b mode
Date: 10.APR.2006 16:27:35

Span 20 MHz
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Test Mode: 802.11g(OFDM M odulation) operating mode
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 1.59 dB VBIW 100 kHz
1.5 dBm 15.86000000 MHz SWT 5 ms Unit dBm
20
21.5 @B Offs¢t vo 7173 _2.24 dBm "
2.40420000 GHz
10
a2 [TTTY .99 dB
K 1|5.36000000 MHz
s +—s A s Zhlrll, A 1sP
/\ i ' TS 409eRa8 GHz
1UJMNAIJ
-30
-40
-50
-B60
-70
-80
Center 2.412 GHz 2 MHz~ Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel 1 at 802.11g mode
Date: 10.APR.2006 16:35:18
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 0.96 dB VBW 100 kHz
1.5 dBm 15.76000000 MHz SWT 5 ms Unit dBm
20
21.5 @dB Offsét Yo 7173 _2l.05 dBm o
2.42840p00 GHz
10
A2 LTlH 0].96 dB
E 1I5. 76000000 MHz
O 2 A Ahﬁﬁﬂ‘ lmﬁﬁh#ﬁMAMhA ﬁkﬁiﬁiklhﬁﬁﬂ G&%uwnhﬁhimﬁﬁ248 -
{\;\%" Ll s " \‘/ M “"2.4541'?{8398 GHz
-10 \\&fqu
—20fN
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 2 MHz~ Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel & at 802.11g mode
Date: 10.APR.2006 16:33:44
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Max/Ref Lvl Delta 2 [T1] RBW 100 kHz RF Att 10 dB
20 dBm 1.73 dB VBW 100 kHz
1.5 dBm 16.00000000 MHz SWT 5 ms Unit dBm
20
21.5 @B Offseét Yo 7173 _21.89 dBm o
2.45416p00 GHz
10 . 2 TTT] [ 73 B
I 1|6.00000P00 MHz
D-Dl : N | 1 4 I‘A\IALA“ Al ..A\ﬁk\'ll\u\,.| \'uWi‘uU“’kV‘l,v‘KlllV{}\Tf% - ’L .]\'5425D dBm
B /&WWW‘ AT Y W 3‘2‘@153 GHz
-10
_oo
-30
40
-50
-60
-70
-80
Center 2.4B2 GHz 2 MHz~ Span 20 MHz
Title: 6dB Bandwidth

Comment A: Channel 11 at 802.11g mode
Date: 10.APR.2006 16:30:43
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4. Maximum Output Power test

4.1 Operating environment

Temperature: 23

Relative Humidity: 5 %

Atmospheric Pressure:. 1023  hPa

4.2 Test setup & procedure

The power output per FCC §15.247(b) was measured on the EUT using a 50 ohm SMA cable
connected to peak power meter via power sensor. Power was read directly and cable loss

correction (1.5 dB) was added to the reading to obtain power at the EUT antenna terminals.
The test was performed at 3 channels (lowest, middle and highest channel).

4.3 Measured data of Maximum Output Power test results

Test Mode: 802.11b (DSSS Modulation) oper ating mode

_ Conducted Peak Output o
Cramel | | @ | ey o W)
(dBm) (mW)
1 (lowest) 2412 15 15.98 17.48 55.98 1
6 (middle) 2437 15 16.05 17.55 56.86 1
11 (highest) 2462 1.5 15.63 17.13 51.64 1
Remark:
Conducted Peak Output Power = Reading + C.L.
Test Mode: 802.11g (OFDM M odulation) operating mode
_ Conducted Peak Output o
Cramel | | @ | ey o W)
(dBm) (mW)
1 (lowest) 2412 15 16.02 17.52 56.49 1
6 (middle) 2437 15 16.17 17.67 58.48 1
11 (highest) 2462 1.5 15.95 17.45 55.59 1
Remark:

Conducted Peak Output Power = Reading + C.L.
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5. Radiated Emission test

5.1 Operating environment
Temperature: 25

Relative Humidity: 53 %
Atmospheric Pressure: 1023  hPa
5.2 Test setup & procedure

The Diagram below shows the test setup, which is utilized to make these measurements.

A
A ntenna
Tower
1.0~40m
Receiver
< > Antenna
3m
EUT
0.8m
[ ._\
Ground Plane
. [ ]
Peripherals O

\
[ N\ ]

i L e

Receiver
Radiated emissions were invested cover the frequency range from 30MHz to 1000MHz using
a receiver RBW of 120kHz record QP reading, and the frequency over 1GHz using a
spectrum analyzer RBW of 1IMHz and 10Hz VBW record Average reading. (15.209
paragraph), the Peak reading (IMHz RBW/VBW) recorded aso on the report.
The EUT for testing is arranged on a wooden turntable. If some peripherals apply to the EUT,
the peripherals will be connected to EUT and the whole system. During the test, al cables
were arranged to produce worst-case emissions. The signal is maximized through rotation.

The height of antenna and polarization is changing constantly for exploring for maximum
signal level. The height of antenna can be up to 4 meters and down to 1 meter.
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The measurement for radiated emission will be done at the distance of three meters unless the
signal level istoo low to measure at that distance. In the case of the reading under noise floor,
a pre-amplifier is used and/or the test is conducted at a closer distance. And then all readings
are extrapolated back to the equivalent 3 meter reading using inverse scaling with distance.

The EUT configuration please refer to the * Spurious set-up photo.pdf”.

5.3 Emission limits

The spurious Emission shall test through the 10th harmonic. In addition, radiated emissions
which fall in the restricted bands, as defined in §15.205(a), must also comply with the
radiated emission limits specified in §15.209(a).

Frequency Limits
(MH2) (dBuy V/m@3m)
30-88 40
88-216 435
216-960 46
Above 960 54

Remark:

1. In the above table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system

Uncertainty was calculated in accordance with NAMAS NIS 81.
Expanded uncertainty (k=2) of radiated emission measurement is 4.98 dB.



FCCID. : RAXWG4005G

5.4 Radiated spurious emission test data

Theradiated spurious emissions at
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Frequency(MHZz) Margin
65.920 -3.47
55.220 -4.60
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are less than uncertainty. Thisiswithin the stated measurement uncertainty, this may
affect compliance determined in other test arrangements.

5.4.1 Measurement results. frequencies equal to or lessthan 1 GHz

The test was performed on EUT under 802.11b and 802.11g continuously transmitting mode.
Channel 1, 6, 11 were verified. The worst case occurred at 802.11b Tx channel 1.

EUT : F5D7230-4
Worst Case : 802.11b Tx at channel 1
Antenna | Freq. | Receiver| Corr. |Reading|Corrected| Limit |Margin| Antenna _'rl':glr;
Polariz. Factor Level | @3m high angle
(V/H) | (MHZz) | Detector | (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) (cm) | (degree)
\ 55.220 QP 1290 | 2251 | 3541 | 40.00 | -4.60 | 100 156
\% 64.920 QP 1223 | 2430 | 36.53 | 40.00 | -3.47 100 229
\ 97.900 QP 7.38 | 2465 | 32.03 | 4350 |-11.48| 100 63
\% 142.520 QP 1427 | 17.70 | 3197 | 4350 |-11.53| 100 304
\% 249.220 QP 12.22 | 15.07 | 27.29 | 46.00 |-18.72| 100 285
\ 500.000 QP 1856 | 11.14 | 29.70 | 46.00 |-16.31| 185 117
H 125.060 QP 11.62 | 2191 | 3353 | 4350 | -9.98 | 400 189
H 142.520 QP 1324 | 2041 | 3365 | 4350 | -9.86 | 400 6
H 173.560 QP 1348 | 1512 | 28,60 | 4350 [-1491| 400 209
H 250.000 QP 1264 | 2047 | 3311 | 46.00 |[-12.89| 385 41
H 375.000 QP 16.74 | 1461 | 3135 | 46.00 |-14.65| 296 228
H 500.000 QP 18.77 | 888 | 2765 | 46.00 |[-1835| 201 59
Remark:

1. Corr. Factor = Antenna Factor + Cable Loss
2. Corrected Level = Reading + Corr. Factor
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5.4.2 M easurement results: frequency above 1GHz
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EUT : F5D7230-4

Test Condition : 802.11b Tx at channel 1

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MHz) | Detector | (H/V) (dB) (dB/m) | (dBuV) [(dBuV/m)|(dBuV/m)| (dB) (cm) (degree)
3210.00 PK \Y 35.54 34.62 4714 | 46.22 54 -7.78 | 110.00 | 254.00
4824.00 PK H 36.07 37.77 43.47 | 45.17 54 -8.83 | 142.00 | 66.00
Remark:

1. Correction Factor = Antenna Factor + Cable Loss

2. Corrected Level = Reading + Correction Factor — Preamp. Gain

3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuv
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuV
14GHz-26.5GHz: 28dBuV
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EUT : F5D7230-4

Test Condition : 802.11b Tx at channel 6

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MH2) Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB) (cm) (degree)
3240.00 PK \ 35.54 34.62 49.48 | 48.56 54 -544 | 132.00 | 51.00
4874.00 PK \% 36.07 37.77 43.23 | 44.93 54 -9.07 | 102.00 | 302.00
3240.00 PK H 35.54 34.62 42,92 | 42.00 54 -12.00 | 112.00 | 109.00
Remark:

1. “*”: Fundamenta Frequency
2. Correction Factor = Antenna Factor + Cable Loss
3. Corrected Level = Reading + Correction Factor — Preamp. Gain
4. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuvV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuv
14GHz-26.5GHz: 28dBuvV
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EUT : F5D7230-4

Test Condition : 802.11b Tx at channel 11

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MH2) Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB) (cm) (degree)
3270.00 PK \% 35.54 34.62 49.27 | 48.35 54 -5.65 | 106.00 | 185.00
4924.00 PK \% 36.07 37.77 46.20 | 47.90 54 -6.10 | 102.00 | 227.00
3270.00 PK H 35.54 34.62 44,05 | 43.13 54 -10.87 | 106.00 | 333.00
Remark:

1. “*”: Fundamenta Frequency
2. Correction Factor = Antenna Factor + Cable Loss

3. Corrected Level = Reading + Correction Factor — Preamp. Gain

4. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levd is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuV
14GHz-26.5GHz; 28dBuV
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EUT : F5D7230-4

Test Condition : 802.11g Tx at channel 1

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MH2) Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB) (cm) (degree)
3210.00 PK \ 35.54 34.62 48.49 | 47.57 54 -6.43 | 112.00 | 341.00
3210.00 PK H 35.54 34.62 42.06 | 41.14 54 -12.86 | 108.00 | 196.00
Remark:

1. Correction Factor = Antenna Factor + Cable Loss

2. Corrected Level = Reading + Correction Factor — Preamp. Gain

3. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor level is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuvV
14GHz-26.5GHz; 28dBuV
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EUT : F5D7230-4

Test Condition : 802.11g Tx at channel 6

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MH2) Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB) (cm) (degree)
3240.00 PK \ 35.54 34.62 4955 | 48.63 54 -5.37 | 100.00 | 19.00
3240.00 PK H 35.54 34.62 43.78 | 42.86 54 -11.14 | 102.00 | 119.00
Remark:

1. “*”: Fundamenta Frequency
2. Correction Factor = Antenna Factor + Cable Loss

3. Corrected Level = Reading + Correction Factor — Preamp. Gain

4. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levdl is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuvV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuv
14GHz-26.5GHz: 28dBuVv
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EUT : F5D7230-4

Test Condition : 802.11g Tx at channel 11

Frequency | Spectrum| Antenna | Preamp. | Correction| Reading |Corrected| Limit | Margin Ant. |TurnTable

Analyzer | Polariz. Gain Factor Level @3m high angle
(MH2) Detector | (H/V) (dB) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m) (dB) (cm) (degree)
3270.00 PK \% 35.54 34.62 50.47 | 49.55 54 -4.45 | 100.00 | 194.00
3270.00 PK H 35.54 34.62 43.76 | 42.84 54 -11.16 | 111.00 | 354.00
Remark:

1. “*”: Fundamenta Frequency
2. Correction Factor = Antenna Factor + Cable Loss

3. Corrected Level = Reading + Correction Factor — Preamp. Gain

4. The frequency measured ranges from 1GHz to 25GHz.The data value listed above

which is higher than the noise floor, the others please refer to noise floor level.

Noise floor levd is:

For PK:

1GHz-3GHz: 20dBuV

3GHz-14GHz: 27dBuV
14GHz-26.5GHz: 39dBuV

For AV:

1GHz-3GHz: 10dBuV

3GHz-14GHz: 16dBuV
14GHz-26.5GHz; 28dBuV
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6. Power Spectrum Density test
6.1 Oper ating environment
Temperature: 23
Relative Humidity: 5 %
Atmospheric Pressure 1023  hPa

6.2 Test setup & procedure

The power spectrum density per FCC §15.247(e) was measured from the antenna port of the
EUT using a 500hm spectrum analyzer with the resolution bandwidth set at 3kHz, the video
bandwidth set at 10kHz, a span of 300kHz, and the sweep time set at 100 seconds. Power
Density was read directly correction was added to the reading to obtain power at the EUT
antenna terminals. The test was performed at 3 channels (lowest, middle and highest channel).
The Power Spectral Density measured result isin the following table.

6.3 Measured data of Power Spectrum Density test results

Test Mode: 802.11b (DSSS Modulation) operating mode

Frequency | Power spectrum density Limit

Channel (MH2) (dBm) (dBm)
1 (lowest) 2412 -9.41 8
6 (middle) 2437 -8.94 8
11 (highest) 2462 -8.44 8

Test Mode: 802.11g (OFDM M odulation) operating mode

Frequency | Power spectrum density Limit

Channel (MH2) (dBm) (dBm)
1 (lowest) 2412 -11.07 8
6 (middle) 2437 -10.84 8
11 (highest) 2462 -11.04 8

Please see the plot below.
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Max,/Ref Lvl Marker 1 [T1] RBW 3 kHz dB
13 dBm -9.41 dBm VBW 10 kHz
1.5 dBm 2.41503878 GHz SWT 100 s dBm
13
10 21 5 0B Nffagpt A & [Tl] S
FD1 8 dBm
GHz
0
1
-10 Ly ® N Y
oA A ARV AR S AR o J AR AT
-20
-30
-40
-50
-B60
-70
-80
-87
Center 2.414885972 GHz 30 kHz~, Span 300 kHz
Title: Power Spectrum Density

Comment A: Channel 1 at 802.11b mode
Date: 10.APR.2006 16:18:47
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Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -8.94 dBm VBIW 10 kHz
1.5 dBm 2.437392615 GHz SWT 100 s Unit dBm
13
10 21 5 dB Nffagpt A & [Tl] *B 94 dBm
D1 8 dBm - A
2.43792b15 GHz
0
1
710 A Y n I F |
| VT T WV WY, WYY Y VA Y Y (W PR VIV O
-20
-30
-40
-50
-60
-70
-80
-87
Center 2.438022044 GHz 30 kHz~, Span 300 kHz
Title: Power Spectrum Density
Comment A: Channel 6 at 802.11b mode
Date: 10.APR.2006 16:25:40
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Max,/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -8.44 dBm VBW 10 kHz
1.5 dBm 2.46448186 GHz SWT 100 s Unit dBm
13
10 21 5 0B Nffagpt A & [Tl] —O—4-4—Rm
FD1 8 dBm . A
2.46448|186 GHz
0
1
-10 "
MWWMMWWMMW%MWMWWW
-20
-30
-40
-50
-B60
-70
-80
-87
Center 2.46450501 GHz 30 kHz~, Span 300 kHz
Title: Power Spectrum Density

Comment A: Channel 11 at 802.11b mode
Date: 10.APR.2006 16:27:54
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Test Mode: 802.11g (OFDM M odulation) operating mode

Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -11.07 dBm VBW 10 kHz
1.5 dBm 2.41322876 GHz SWT 100 s Unit dBm
13
10p—==21—2fb Of fapt S —
—HD1 8 dBm .
2.41322B76 GHz
0
h \,W‘NMWM M
. A g o
-30
-40
-90
-60
-70
-80
-87
Center 2.413262525 GHz 30 kHz~/ Span 300 kHz
Title: Power Spectrum Density

Comment A: Channel 1 at 802.11g mode
Date: 10.APR.2006 16:35:37
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Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -10.84 dBm VBW 10 kHz
1.5 dBm 2.43823036 GHz SWT 100 s Unit dBm
13
10— b Nffapt S —+5r84—cBm
D1 8 dBm : A
2.43823P36 GHz
0
1
. A
L P Ay L
-30
-40
-50
-60
-70
-80
-87
Center 2.438262525 GHz 30 kHz~, Span 300 kHz
Title: Power Spectrum Density

Comment A: Channel & at 802.11g mode
Date: 10.APR.2006 16:34:03
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Max/Ref Lvl Marker 1 [T1] RBW 3 kHz RF Att 10 dB
13 dBm -11.04 dBm VBW 10 kHz
1.5 dBm 2.46696864 GHz SWT 100 s Unit dBm
13
10 21 5 0B Nffagpt A & [Tl] —4 1 04 SDm
FD1 8 dBm . A
2.46696B64 GHz
0
h M
_mw.'\u{,.\w LN
-30
-40
-50
-60
-70
-80
-87
Center 2.46688398 GHz 30 kHz~, Span 300 kHz
Title: Power Spectrum Density

Comment A: Channel 11 at 802.11g mode
Date: 10.APR.2006 16:31:02
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7. Emission on the band edge
In any 100kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 KHz bandwidth within

the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement.

7.1 Operating environment

Temperature: 23

Relative Humidity: 55 %

Atmospheric Pressure 1023  hPa

7.2 Test setup & procedure

The output of EUT was connected to spectrum analyzer via a 50ohm cable.
The setting of spectrum analyzer is:

Peak: RBW 100kHz; VBW 100kHz
Average: RBW 1IMHz; VBW 10Hz
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Delta 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl -60.80 dB VBW 100 kHz
11.5 dBm -53.66316633 MHz SWT 26 ms Unit dBm
11.5
ZT.0 g8 UTTs¢T Yol[T1] 6l.26 dB
2.41358317
0 T g0l a
-93.66316 MHZz
V2 1IT1] 1289 dBm
-1t 2.38704B00 GHz
FD1 -13. 743 dB
V3 [T1] 154{.65 dBm
-20 2 3549 00 GH
2
-30 %
-40
-50
B ',J
B0 T N APV ) ﬁrl‘}ﬂ

-70
-80 =
F1
-88.5
Center 2.3B62 GHz 10.4 MHz/ Span 104 MHz
Title: Band Edge

Comment A: Channel 1 at 802.11b mode

Date:

F1=2390MHz F2=2400MHz (Peak Detect)
10.APR.2006 16:20:53



Nidy=4d ETL SEMKO

FCC ID. : RAXWG4005G Report No.: EME-060370
Page 35 of 47

Delta 1 [T1] RBW 1 MHz RF Att 0 db
Ref Lvl -61.53 db VBW 10 Hz
11.5 dBm -22.14699800 MHz SWT 26 s Unit dBm
11.5
1.0 @b UTTséet Y1U[[T1] 51.98 dBm A
2.41149B0
0 ‘1 [T11 41681 5 dR
-J2.14699 MHz
Vo |IT1] 128/(.62 dBm
’18_01 A 0oo s 2.39%29p00 GHz
I V3[IT1] —EE.EE dBm
_20 238935000 GH
2
,3@ NYA\J
-40
-50

80 A

-70
-80 =
F1
-88.5 |
Center 2.362 GHz 10.4 MHz/ Span 104 MHz
Title: Band Edge

Comment A: Channel 1 at 802.11b mode
F1=23390MHz F2=2400MHz (Average Detect)
Date: 10.APR.2006 16:21:50
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Delta 1 [T1] RBW 100 KHz RF Att 0 db
Ref Lvl -60.39 dB VBW 100 kHz
11.5 dBm 20.23102204 MHz SWT 10 ms Unit dBm
11.5
Z1.0 jltj UTTsgt Y1U[[T1] 5l.41 dBm A
”% M“h 2.46448B98 GHz
0 Ll LTl 50l 39 4B
v 20.23102PRP04 MHz
I Vo lrT1] -54/.98 dBm
-10 \;‘ 2.48472p00 GHz
D1 -14[.591 dB \\
-20 '\‘
-30

-70
-80
F1
-88.5
Center 2.48 GHz 4 MHz/ Span 40 MHz
Title: Band Edge

Comment A: Channel 11 at 802.11b mode
F1=2483.5MHz (Peak Detect)
Date: 10.APR.2006 16:28:25
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -62.42 dB VBW 10 Hz
11.5 dBm 21.898454910 MHz SWT 10 s Unit dBm
11.5
11.1‘3 po UTTsS¢T Y1U[[T1] 5l.46 dBm A
N\/‘*‘W\N\ 2.46272545 GHz
0 LT 52| 42 4R
v 21.98454B10 MHz
V2 |IT1] -56[.95 dBm
-10 \ 2.48472p00 GHz
D1 -14{.538 dBpm \
-20
-30 \///P
~40 \
-50
2
M“\M_MW
-70
-80
F1
-88.5 |
Center 2.48 GHz 4 MHz/ Span 40 MHz
Title: Band Edge

Comment A: Channel 11 at 802.11b mode
F1=2483.5MHz (Average Detect)
Date: 10.APR.2006 16:29:18
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Test Mode: 802.11g(OFDM M odulation) operating mode

Delta 1 [T1] RBW 100 KHz RF Att 0 db
Ref Lvl -48.80 db VBW 100 kHz
11.5 dBm -23.39874950 MHz SWT 26 ms Unit dBm
11.5
1.0 @b UTTséet Y1U[[T1] 4]. 70 dBWﬂ A
2.41337475 GH
0 LTl 148
-43.39874B50 MHz
Vo lrT1] 4122|. 70 dBm
-10 2.395930@0 GHz
D1 -15(.299 dB S+ +AA—H6—cBm
-20 2 ?ﬂg#ﬁ 00 GH
W

-30 ﬂrﬂ
N

-40 5
¥

-50
-B60 bt | o
INYTYR YRNVIN P2V (WP VN AFTRVITeoe K NL“"‘:h TG
-70
-80 =
F1
-88.5 |
Center 2.362 GHz 10.4 MHz/ Span 104 MHz
Title: Band Edge

Comment A: Channel 1 at 802.11g mode
F1=2390MHz F2=2400MHz (Peak Detect)
Date: 10.APR.2006 16:36:10
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
%Ref Lvl -48.66 dB VBW 10 Hz
11.5 dBm -21.10616433 MHz SWT 26 s Unit dBm
B e s Y71 14 OB s
2.41108R16 GHz
0 LT 1ol eerRr
—21.1DE15£33 MHz
V2 IIT1] —2#.83 dBm
-0 2.39%9§p00 GHz
V3 1[T1] +4F].53 dBm
7ZD_D1 -18[.864 dBpn PR a1t A= 74 =Y R =)

30 /

-40
Y/
-50 A
-60 /\\ /
I N D A = pa
-70
-80 =
F1
-88.5 |
Center 2.362 GHz 10.4 MHz/ Span 104 MHz
Title: Band Edge

Comment A: Channel 1 at 802.11g mode
F1=23390MHz F2=2400MHz (Average Detect)
Date: 10.APR.2006 16:37:03
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Delta 1 [T1] RBW 100 kHz RF Att 0 dB
Ref Lvl -48.85 dB VBIW 100 kHz
11.5 dBm 20.39358717 MHz SWT 10 ms Unit dBm
11.5
ZI.Dl O UTTS¢T Y1U[[T1] 41.37 dBm A
2.46320p41 GHz
0 LTI 48] 95 4R
40.38358[717 MHz
V2 1IT1] -44].58 dBm
-1t L\ 2.48360p00 GHz
FD1 -15(.626 dB ih
_20 hiy
-30
-40
P
-50 |
~B0O W..n MA. 4*” 'ﬂ‘ .
-70
-80
F1
_88.5
Center 2.48 GHz 4 MHz/ Span 40 MHz
Title: Band Edge

Comment A: Channel 11 at 802.11g mode
F1=2483.5MHz (Peak Detect)
Date: 10.APR.2006 16:31:31
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Delta 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl -47.65 dB VBW 10 Hz
11.5 dBm 19.19134268 MHz SWT 10 s Unit dBm
11.5
ZT.0 @b UTTs¢T Y1U[[T1] 0l. 76 dBm A
1 2.46432B66 GHz
0 A4 LT 47 65 4B
119.19134pRETY MHz
V2 |IT1] -46|.88 dBm
-10 2.48352p00 GHz
_opERl_=190.238 dBm
-30 ~
-40 \\
\\\\LG7
A
-50 \\\\\‘
-60
-70
-80
F1
-88.5 |
Center 2.48 GHz 4 MHz/ Span 40 MHz
Title: Band Edge

Comment A: Channel 11 at 802.11g mode

Date:

F1=2483.5MHz (Average Detect)
10.APR.2006 16:32:18
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7.3.2 Radiated M ethod

Test Mode: 802.11b(DSSS M odulation) operating mode

Radiated Conducted
Method Method The Max.
. Between Carrier Field .
Max. Field Max. Power and | Strengthin Limit Margin
Strength of Restrict @3m 4B
Channel | Detector | £ ndamental | =°¢8 Max. et | dBuv/m) (dB)
@3m Emissionin Band
(dBuV/m) Restrict Band | (dBuV/m)
(dBc)
A B C D E
PK 107.33 60.90 46.43 74 -27.57
1 (lowest)
AV 103.03 61.53 41.50 54 -12.50
, PK 109.17 60.39 48.78 74 -25.22
11 (highest)
AV 105.26 62.42 42.84 54 -11.16

Remark: 1. C=A-B

2.E=C-D
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Test Mode: 802.11g(OFDM M odulation) oper ating mode

Radiated Conducted
Method Method The Max.
. Between Carrier Field .
gltfexn I?helo? Max. Power and | Strengthin CI;DI g“r:\ Margin
Channel | Detector Funda?nental Local Max. Restrict | (i vimy | (@B)
@3m Emissionin Band
(dBuV/m) Restrict Band | (dBuV/m)
(dBc)
A B C D E
PK 111.23 48.80 62.43 74 -11.57
1 (lowest)
AV 98.90 48.66 50.24 54 -3.76
, PK 112.31 48.95 63.36 74 -10.64
11 (highest)
AV 100.24 47.65 52.59 54 -1.41

Remark: 1. C=A-B

2.E=C-D
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8. Power Line Conducted Emission test §FCC 15.207

8.1 Oper ating environment
Temperature: 23

Relative Humidity: 51 %
Atmospheric Pressure 1023  hPa

8.2 Test setup & procedure

AC Power )
LISN 1 EUT Peripherals LISN 2
EMI
Receiver AC Power

The EUT are connected to the main power through a line impedance stabilization network
(LISN). This provides a 50 ohm/50uH coupling impedance for the measuring equipment.
The peripheral devices are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 500hm termination.

Both sides (Line and Neutral) of AC line are checked for maximum conducted interference.
In order to find the maximum emission, the relative positions of equipment and all of the
interface cables must be changed according to ANSI C63.4/2003 on conducted measurement.
The bandwidth of the field strength meter (R & S Test Receiver ESCS 30) is set at 9kHz.

The EUT configuration please refer to the “ Conducted set-up photo.pdf”.
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8.3 Emission limit

Freg. Conducted Limit (dBuV)
(MHz) QP Ave.
0.15~0.50 66 — 56* 56 — 46*
0.50~5.00 56 46
5.00~30.0 60 50

* Decreases with the logarithm of the frequency.

8.4 Uncertainty of Conducted Emission

Expanded uncertainty (k=2) of conducted emission measurement is+2.6 dB.
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8.5 Power Line Conducted Emission test data

Phase: Line
Model No.: U F5D7230-4
Test Condition: Normal operating mode with adapter (DV-91A)
Baad Limit Owrar
Freq Poli/Phase Factor Lewel Lewel Line Limit PRemark
MH=z= dE dBuy dEuy dBEuy dE
0.67 LINE 0.10 =z4.57 24.87 &5.00 -31.33 QF
0.&67 LINE 0.10 1%.41 18.51 45.00 -Z7.4% AVERAGE
1.5z LINME 0.1 =22.13 =25.29% Es_00 -27.71 QP
1.5Z LINE 0.1 12.95 20.11 4&5.00 -Z5_29 AVERAGE
1.60 LINE 0.17 Z&.49 Z28.86 &5_.00 -E7_.34 QF
l.50 LINE 0.17 z0.4% 20,65 4500 -Z5_24 AVERAGE
2.20 LINMNE 0.2z 1&.?0 1l&.%2 E&_00 -35_08 QP
2.90 LINE 0.22 10.%0 11.12 4&5.00 -34_228 AVERAGE
£.91 LINE 0.36 ZE.E6 Z2.62 wO_00 -37.38 QP
£.91 LINE 0.3& 1l%.44 18.80 E£0.00 -31.Z0 AVERAGE
Z0.21 LINE 1.05 3E5.35 36.40 e0_00 -Z23_60 QP
Z0.21 LIMNE 1.05 31.23 32.Z8 LO.00 -17.7Z AVERAGE
Remark:

1. Corr. Factor (dB)= LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) = Level (dBuV) — Limit (dBuV)

0 Level {dBu\) Date: 2006-04-07 Time: 15:37:06
\ |
\ |
40 11
112
! .h
1]
0.15 0.5 1 2 L 10 20 30

Frequency (MHz)
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Phase: Neutral
Model No.: F5D7230-4
Test Condition: Normal operating mode with adapter (DV-91A)
Bead Limit Ower
Fregq Pol/Phasze Factor Lewel Lewvel Line Limit Pemark
MH= dE dBEuy dBEuy dBuW dE
0.69 NEUTRAL 0.10 24_23 E24.33 E&5.00 -31.87 QF
0.58% NEUTRAL 0.10 12.54 18._&4 4500 -Z7.26 AVERAGE
1.E52 NEUTRAL 0.1 =29.E58 29_.68 EL&_00 -Z6_32 QP
1.E5Z NEUTRAL 0.10 Z2z.47 Z2_87 46.00 -Z3_.432 AVERAGE
1.60 NEUTERAL 0.10 29_.52 Z9.82 &6.00 -Z6_.38 QF
1l.50 NEUTRAL 0.10 £1.51 £1.8l 4&5.00 -Z4_.2% AVERAGE
Z.82 NEUTRAL 0.16 =20.%5 =21.11 E&_00 -34_83% QP
Z.8Z NEUTRAL 0.1 11.70 11.8& 4&.00 -34_14 AVERAGE
£5.91 NEUTRAL 0.3z Z25.864 Z5_.%6 60_00 -34_04 QF
£.91 NEUTRAL 0.3z £1.42 E1.75 E&0.00 -Z8.Z5 AVERAGE
Z0_.21 NEUTRAL 0.7?1 37.08 37.79% e0_.00 -Z2_Z1 QP
Z0.21 NEUTRAL 0.?1 33.52 34_Z2 EL0.00 -15_77 AVERAGE
Remark:

1. Corr. Factor (dB)= LISN Factor (dB) + Cable Loss (dB)
2. Margin (dB) = Level (dBuV) — Limit (dBuV)

Level {dBu
a0 (dBuV)

40

Date: 2006-04-07 Time: 15:42:48

I

1 2 ] 10 20 30
Frequency {(MHz)



